

Report on Findings with regard to

Testing of Envelop[®] Protective Covers (EPC) vs. Standard Tarp

on the Island of Helgoland in the North Sea

Test carried out by German Research Institute (WIWeB)

Test started April 13th 2011

Test ended October 12th 2011

Below please find photos being taken today on the Island of Helgoland while removing both covers.



Both test bodies viewed within testing area, covered and uncovered



Images show test body being protected by Envelop[®] Protective Covers (EPC)



Images show test body being protected by Standard Tarp



Inside bars, left hand side EPC, right hand side Standard Tarp (visible extended corrosion)

The Original Test Bodies have been returned to the German Research Institute for review.

The final report of testing result will now be issued by WIWeB and will be provided to MPC.

MPC Münchmeyer Petersen Marine GmbH

Thomas Dierks

+49 (40) 380 22 - 3146 Phone

+49 (40) 380 22 - 3197 Fax

t.dierks@mpc-marine.com

Hamburg, October 12th 2011